Report No. : R-12-00016
2, Performance Experiment Center RN
= Architecture and Building Research Institute iia%iﬁi @
& Ministry of the Interior, R.O.C.(Taiwan) e o
CAMN Seled
Test Report

Client : JiChuan Tech, Co.. Ltd. Application No. : R12041101
Specimen Name : _Stop-Slip ( J0O1 )

Specimen No. : RS12042501
Environmental Conditions : Temperature 25°C Relative Humidity 52% (RH)

Date Of Sample Received : 2012.4.25

Total Pages - 3 This Page * 2

Item(s) Method(s) Result(s) Remark(s)
e NIEA R401.21T Notdetected | poimated LOD @ <1%
Asbestos Identification ( The sample does not A
_ CNS13970 contain asbestos ) it
2

% Notes -

1.This report relates only to the items tested, and the content of this report is for references,
but not for advertising publicity or other commercial purpose.

2.To reproduce, copy and/or counterfeit this report shall be prohibited.
3.Confirmation of this report is welcome.

Architecture and Building Research Institute
Ministry of the Interior

} ~
Approval Signatory * QL ¢z
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electronic format documents, subject to

the limits ol Cllenl s instructions, if any. Tl

Green Building Material Project Lab.-Taipei

JiChuan Tech. Co., Ltd.

GBM Test Report
Report No. : HB-10-04844XA
Page : 1 OF 1
Date - Jul. 12,2010

No.165,Wenchang Rd.,Wugqi Dist., Taichung City 435,Taiwan(R.O.C.)
The following sample(s) was/were submitted and identified by/on behalf of client as:

Applicant:

Person in charge:
Sample Submitted by:
Sample Name:
Product Description:

Date of Sample Receive:

Date of Testing:

JiChuan Tech. Co., Ltd. (Unify Serial No.:25087926)

Lin Chen Hu(ID Number:L.120874855) % -
JiChuan Tech. Co., Ltd. Y
JiChuan Stop-Slip )

Style/Item No: JICHUAN

Use of Product: Stone class structure recycling

Elements of Product: Non-slip to go to grease, detergents surfactants, etc.
Specifications: 10ML ~ 5SML ~ IML -~ 500CC -~ 300CC

Jul. 05,2010

Jul. 05, 2010

We have tested the submitted samples as required and the following results were obtained :

Detection of Radiation

Test Result :

1.Background Value : 0.07~0.11 pSv/hr
2.Radiation Test Result :

10cm from the sample surface

Type of Product Sample size Test Value (uSv/hr) GBM Standard Test Result
JiChuan Stop-Slip 300g 0.07~0.10 <0.2 pSv/h Normal
Testing Specialist : XIAO JIAN LIANG
FREERA TR AR SRR ES 0950044 5
Unit of Testing : SGS Ltd.in Taiwan
FREERERRE T WERGETEEE 00012 5%
Person in Charge : Helmut Chik

Address:

Test Apparatus :
Style/Item No :
Date of calibration :

Note: 1.This test report refer only to the sample(s) tested and cannot be reproduced, except in full.
2.This is the first additional issued report of HB-10-04844X Reissue date : Jul. 05,

The value of required specifications are for reference only.
Conformity judgment is the Applicant's final verdict.

Unless otherwise stated the results shown in this test reporl refer on!y (o lhe sample s) lesled This lesl report cannot be reppd

Rt AL AR 2 B B0 AR AR AR LA BT AT « AS IR ()

This document is issued by the Company subject to its General Conditions ol Serwce prlmed ove(leal avallable on requesl cr Accy
erms and Conditions for Electronic Documents at.w do

and jurisdiction issues defined therein Anl‘ holder of this document is advised that |nlormaunn cuntamed hereon reﬂec(s lh

e Companys sole responsibility is to its Cllenl and this document does not ex¢gng

136-1,Wu Kung Road,WuKu Ind Zone,24803 Taipei County,Taiwan(R.O.C.)
SE Detector

Inspector(12778)

Jan.19, 2010

lgned for and on behall‘ of
SGS TAIWAN Ltd.

d except in full, without prior written

e nnot be b
falsification ol the content or appearance of (hls documsnl is unlawful and offenders may be prosecuted to the fullest extent of the law.

AR A B A

No.35, Wu Chyuan Road, Wu Ku District, New Taipei City, Taiwan /87 3k 7 & i o B4 35-359%
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= Test Report

Report No.: AR/2010/70051a
Page:1- OF 1
Date: 2012/07/02
The following merchandise was submitted & identified by the client as:

Subcontract Group: JiChuan Tech. Co., Ltd.
Type of Product: JiChuan Stop-Slip
Sample No.: AR7005101
Sampling Group: The Commission department give the sample over by himself
Time of Sample Received: 2010/07/05 16:30
Test Results:
Test Requested Test Results (Unit) Test Methods Criterion
pH '7.92(24.7°C) NIEA R208.04C =204+ 2125

Remark : 1.This test document cannot be reproduced in any way, except in full content, without the prior approval in writing of the
laboratory.
2.The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
3.If there are any discrepancy, the Chinese version shall prevail.

4.This report was for reference only.

Unless otherwise stated the results shown in this test reporl refer only to the sample(s) tested. This (esl report cannot be reproduced, except in full, without prior written permission of
the Company. 53 #7301 « BEAEHRS LR BHIANZ BRah 610 « AHRe S EUTH R R R D LS

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon renecls lhe Companys fndmgs at the time ol |ls
intervention only and within the limits of Client’s instructions, if any. The Company's sole responslmluy is to n\s Client and this
exercising all their n%h(s and under the This not be except in full, without prior wnllen approval of the Ccmpany Any unaulhonzed
alteration, forgery or falsification of the contenl or appearance of this document is unlawful and olfenders may be prosecuted to the fullest extent of the law. TWA 8 -I -] 2 6 O O

WA

SGS Teiwan Ltd. | No.B1, Kai —Fa Road, Nanzih Export Proci s'wnq Zone, Kaohsiung, Taiwan /r&ﬁ qi"r’fﬁ) #i)ﬂl HoRMH ﬁ‘%ﬁl %
& WA AL AT B 8] | t(886-7) 3012121 f (886-7) 301-2897 WWW.50S.1W
" Member of SGS Group
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Material & Engineering Laboratory-Kaohsiung

Test Report A0 O A

Report No. 1 KB-12-05278XA
C-12-10203
Page No. | OFE 2

Date of Report : May 23, 2012

Applicant JiChuan Tech. Co., Ltd.

Address No. 165, Wenchang Rd., Wugqi Dist., Taichung City 435, Taiwan(R.O.C.)
Sample Name JiChuan Stop-Slip

Sample Submitted By JiChuan Tech. Co., Ltd.

Date of Sample Received  Apr. 25,2012

Date of Testing Apr. 25,2012~May 23,2012

Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results :
1. Test Method : Refer to CNS 13432(1994)

Test Result
Test ltem
dry surfaces wet surfaces
Surfaces with Acid Treatment
(To immerse the sample in the 10%HCl agent 0.71 0.61
for 24hrs)
Surfaces with Alkali Treatment
(To immerse the sample in the 10%NaOH 0.69 0.60
agent for 24hrs)
Static coefficient |5 rfaces with Weathering Treatment

of friction i 0.71 0.60
(To expose the sample for 168hrs by UV light)
Surfaces with Autoclave Treatment
(under the autoclave 10 kgf/cm? pressure for 0.67 0.58
1hr)
Surfaces with soap water Treatment - 0.53

g D

igned for and on behal 61
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd.
The conformity judgment is at the Applicant's final verdict.
Unless otherwise slaled the results shown in this test reporl refer only to the sample(s) tested. Thls (esl report cannot be reproduced, except in full, without prior written permission of

the Company. [ F3H7I0 » It ¥l ety ALARSRHIAN 2 B85 S0 » AU ATEA 2 Wb of » A Al oHs R
This document is issued by the Compan¥ subject to its General Conditions ol Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and C for at www.sgs. com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of

liability, indemnification and jurisdiction issues defined lherem Any holder of this document is advised that information contained hereon reflects (he Campanys ﬁndmgs at the time of |ls
intervention only and within the limits of Client's instructions, if any. The Company’s sole responsmlllty is to its Client and this es N s to

exercising all their rights and under the This. cannot be except in full, without prior written approval of me Company Any unaulhonzed
alteration, forgery or lalslﬁcallon of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. ( 6 6 8 3 8 9

1 No.61, Kai —Fa Road, Nanzih Export Processing Zone, Kaohsiung, Taiwan / % A 77 Ah 4 Ao T th o [ W) 23561 3F
& WA AT A 3 | (886-7) 301-2121 £(886-7) 301-1165 WWW.S05.IW
Member of SGS Group
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Material & Engineering Laboratory-Kaohsiung

Test Report 00 O O
ReportNo.  : KB-12-05278XA

C-12-10203
Page No. 2 OF 2
Date of Report : May 23, 2012

Test Results :
2. Test Method : Refer to CNS 3299(2006)

Test Item Test Result

Water Absorption (%) 0.3

Glazed Surface Abrasion Test

Weight loss 0.004g when the sample was abraded for 641 seconds.

The substrate was exposed when the sample was abraded for 302 seconds.

3.
Test Result
Test Item Test Method =
blank applied
45°0° diffuse reflectance (%) CNS 10756-1(1994) 69 69
Weather resistance(168 hrs) A5TN GLag96 No Variation No Variation
Cycle 1

Surface Frictional Properties (BPN ASTM E303-93(2003) 23 46

NOTE :

1. The test results of static coefficient were not contain calibration factor.

2. 45%° diffuse reflectance (%) ~ Weather resistance(168 hrs) ~ Surface Frictional Properties (BPN) to SGS M&E
Polymer Lab.-Kaohsiung. - (Report Number KV-12-04475X)

3. This Test Report is an additional original report of KB-12-05278X C-12-10203. Issued date : Jul. 24.2012

-===- 000 -----

/lﬁ< )
Signed for and on bgldlf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company. 53 1) » 60585 HLAE NI 2 BRSA P » AU AHIAR AT TP AT » 7 5
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for

electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its

intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this does no! parties to a from
exercising all their rights and obligations under the This cannot be except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. - 6 6 8 3 9 O
!
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Material & Engineeriﬁg Laboratory-Taipei

TEST REPORT
REPORT NO. : HV-10-03938XA
PAGE : 1 OF 3
DATE : JULY 17, 2010
JiChuan Tech. Co., Ltd.
No.165, Wenchang Rd., Wugqi Dist., Taichung City 435, Taiwan (R.O.C.)

The following merchandise was submitted and identified by the vendor as :
Product Description : JiChuan Stop-Slip

Style/Item No. : JICHUAN

Manufacturer/Vendor :  JiChuan Tech. Co., Ltd.

We have tested the submitted sample(s) as requested and the following results were obtained :
Test Required : (According to client’s test specification, please see following sheets in detail.)
Surface Frictional Properties

Test Result :

-PLEASE SEE ATTACHED SHEETS-
Date of Receive : JULY 05, 2010
Date of Testing : JULY 05,2010~ JULY 17, 2010

Remark : This Test Report is an additional original report of HV-10-03938X. Issued date : JULY 09, 2012.

Signed for and on behalf of
SGS Taiwan Ltd.

Ko
Carlos Kao

Asst. Manager

Unless otherwise stated the results shown in this test report refer only sample(s) tested. This (es( report cannot be reproduced, except in full, without prior written permission of
the Company. [k 53 iR » JHLEEERE SRS Z BRdh P18 « ARt Al TR+ AATER IR

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible a(m;gsmmms_armrmmumhmand for
electronic format documents, subject to Terms and Conditions for Electronic Documents at .htm. Attention is drawn to the limitation of liability, indemnification
and jurisdiction issues defined therein. AnK holder of this document is advised that information contained hereon reﬂecls the Company's findings at the time of its intervention only and within
the limits of Client's instructions, if any. The Companys sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and

under the cannot be except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification o! lhe content or appearance of this document is unlawful and offenders may be proseculed to the fullest extent of the law. 5 7 G 8 9 5 7
No.35, Wu Chyuan Rndrl Wu Ku Dlxlml New Taipei City, Twlwm/—,)ff jt ’rf‘ AL B A 953598

WAL Moy AT R 8] | (886-2) 2298-335 (886-2) 2299-7857 W.1W.505.COM
Member of SGS Group
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Material & Engineeriﬂg Laboratory-Taipei

TEST REPORT
REPORT NO. : HV-10-03938XA

PAGE : 2 OF 3
DATE : JULY 17, 2010
Surface Frictional Properties
Test Equipment :
Name Brand Model
Portable Skid Resistance Tester Munro Stanley Londan 1006

Lab Environmental Conditions :
Ambient temperature : 23+2°C
Relative humidity : 50+5%RH

Test Method/ Specification :
ASTM E303-93(2003)  Standard Test Method for Measuring Surface Frictional Properties

Using the British Pendulum Tester

Test Result :

Test Result
Test Items T o = —
Surface Frictional Not construction 23 20 21 20
Properties (BPN) Have already. stared 41 o " 0
construction

Unless otherwise stated the result: the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of

the Company. [l 53 f1igt + it 4 N F AT+ A5 Al i

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at Msas.nnmﬂe[ms_audnmudmmmmand, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at y C = Altention is drawn to the limitation of liability, indemnification
and jurisdiction issues defined therein. Anx holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within

the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this arties to a rom all their rights and
igati under the . Thi cannot be except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
of the content or of this d is unlawful and may be to the fullest extent of the law. 3 7 6 8 9 5 6
o}
GS Taiwan L No.35, Wu Chyuan Road, Wu Ku District, New Taipei City, Taiwan /3 3k 7 B 0% B A4 953595
& M ARN AN A 2 5] | € (886-2) 2298-3355 f (886-2) 2299-7857 WWW.IW.SgS.com

Member of S6S Group



Material & Engineering Laboratory-Taipei

TEST REPORT
REPORT NO. : HV-10-03938XA

PAGE : 3 OF 3
DATE : JULY 17, 2010

Test Photo :

— The End of Test Report —

Unless otherwise slaled the results shown in this test report refer only to Lhe sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company. ATTIRI » LA RE A MBI Z U0 PO » ARG AREA 22 R AT » A 0] S5 0 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accesslbls almsasmmﬁamundnmmmnmmﬂnd. for
electronic format documents, subject to Terms and Conditions for Electronic Documents at Attention is drawn to the limitation of liability, indemnification
and jurisdiction issues deﬁned lherem An holder of this document is advlsed that information contained hereon raﬂecis the Compan)fs ﬁndlngs at the time of its intervention only and within
the limits of Client's s, if any. T 's sole s to its Client and this not froi all their rights and

obligatis ‘:ihe me‘ ; s, S At wfu! d excepl in full, m:hal:t ?I‘IIO'.! \Iunnlenla;;ptrgval o' the Coampany Any unauthonzed alteration, forgery or
alsffication of the content or of this s uniay an may be e fullest extent of the law. TWA 5768955
SGS Taiwen Ltd. | No.35, Wu Chyuan Road, Wu Ku District, New Taipei City, Taiwan /87 3k 77 & ik EL’R{E&&S%
& WA AL AT PR 3] | (886-2) 2298-3355 f (886-2) 2299-7857 WWW.IW.SQS.
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g“ "’% Performance Experiment Center \\g//"/
£ Architecture and Building Research Institute  JiZc=mRA \@
N /3 Ministry of the Interior, R.O.C.(Taiwan) B e
e Dl W 1646
No.2496, Sec.1, Zhongzheng S. Rd., Guiren Dist., Tainan 71150, Taiwan
TEL : +886-6-330-0504 FAX : +886-6-330-0480
TVOC from the Building Materials Test Report

Test Date : 2012/08/06
Report No. : C-12-00038

Specimen Name : Stop-slip (JOO1)
Application Number : C12051501
Client Name : JiChuan Tech. Co., Ltd.

Client Address : No.165, Wenchang Rd., Wugqi Dist., Taichung City
435, Taiwan (R.O.C.)

® The specimen has been tested by our laboratory, and total are__10 _pages, including
cover.

® The report will be invalid if used separately and can’t be extracted arbitrarily.

® The report is only responsible to this specimen.

® The information about sample name, sample type, and the contact are provided by the
contact.

® The report is for reference only, and can not be used for advertisement or lawsuit.

® The name of Architecture and Building Research Institute, Ministry of the Interior can
not be used in any advertisement, leaflet or propaganda.

® The following words are authorized to be used : according to MOIS901014 standard of
test method procedure to the VOC emitted from interior materials, the test results are

f’h Institute, Ministry of the Interior.

R

Laboratory Head

approved by Architecture and Building-Re.
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D=3 Performance Experiment Center > 3 \)
Sz . = - h 3 T
ot Architecture and Building Research Institute, Ministry of the Interior 2 e
Testing Report Jlmu._ g:?

Report No. : C-10-00038-1

Specimen name

[ International code. )

Stop-slip (J001)

Client JiChuan Tech. Co., Ltd

|Business Registration No. (25087926

Responsible person Lin, Chen-Hu

D numbers 1120874855

Date of sample received  |2012.08.01

Begin of the test 2012.08.06

End of the test 2012.08.08

Testing hours 48hr

Speciment No. CS12080601

Testing No. RW12080601

Tostiitg o 'Foll(?ws [?@ndmd gui'de for organic volatile cfompound emissions from

interior building materials] MOIS901014 testing method
Testing Condition Data

Testing temperature (‘C) 25 Product loading (m?/m’) 0.4
Relative humidity (RH%) 50 Air exchange rate (h'l) 0.5

Testing result of Total Volatile Organic Compounds (TVOC)

Time (hr) TVOC-emission concentration (mg/m’) TVOC-emission rate (mg/m’+hr)

48hr 0.023 , .~ + 0.029

prp RS
Testing result of, Formaldehyde (HCHO)
LS SRR 5
Time (hr) HCHO-emission 3@{1&‘ entration (mg/m7) HCHO- emission rate (mg/m“shr)
LT TS
48hr <03 <0.037

The Formaldehyde Scope of Certification by TAF (0.03 ~ 20 mg/m’) -

Approval Signatory

# % &

This page : 1




Report No. : C-10-00038
Ol
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BALL 9 Performance Experiment Center 5 S
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xan Architecture and Building Research Institute, Ministry of the Interior £ S

Testing Report

Specimen Specification

dimensions (W x D ) mm 300 x 300

Specimen net weigh (g) [344.2 (including bottle weigh )

Specimen Description

Sample purpose : Stone class structure recycling.

Sample composition : Surfactants, antifreeze, dispersants, Stop-Slip. etc. * (above text provided
by the client ) .

The sample is transparent coating, and the specimen was painted on 300x300 mm steel plate

with zinc. The painting weight is 27 g (according the standard 300 mg/m®).

sample surface and contents map

specimen map

This page : 2




Report No. : C-10-00038
LN

(w) ARIERSARAMLEIBY S  o o

N Performance Experiment Center —,//\4—?\\\: —

e Architecture and Building Research Institute, Ministry of the Interior ol
Testing Report BT TR oy
PN ERe 5
Apparatus N (A=AE R 8
0 : Date of Calibration
Item perating e
Apparatus Type of product Calibration ol
range Y
/check
King Son s 5
e 10:C.~951C,
1 Emission test Instrument Tech 20 9%RH~98 2012.5.10 lyear
chamber Co., Ltd /Lambda
9%RH
800/900
Gas >
L o DU o 100 °C ~450
2 omal o.gra;? /Technologies p 2012.5.21 lyear
Flame Ionization (&
6890N
Detector » GC/FID
gas
chromatography / | Agilent
3 | mass / Agilent 5973 2~800 a.m.u 2012.5.21 Lyear
spectrometry °
GC/MS
Gas
4 | Chromatograph/ 2011.12.23 lyear
Flame Ionization
Detector » GC/FID :
Auto Thermal PerkinElmer/
5 s .erm Turbo Matrix 50 C~400 C 2012.5.17 lyear
Desorption > ATD
ATD-50
SGE Analytical
6ol Syringe . yt J0pL~1mL | 201215 lyear
Science

This page : 3



Report No. : C-10-00038
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%’ ;‘* Performance Experiment Center %\é 37,2
A Architecture and Building Research Institute, Ministry of the Interior ; e
Testing Report
Test Sampling

Samples have been provided by JiChuan Tech. Co., Ltd, the institute have provided sampling
procedure guidelines for reference.

Building material samples collection and storage *

The date of manufacture of this specimen was 2011.02.01.

Wet materials : Samples are sent as the smallest containers produced. Should the container be
impractical to send, it is sent scaled by 500 g container placed into sampling bags. Each
sampling bag contains at least 3 samples and are stored in low temperature.

Testing material transportation and storage *

Contractor sampling and mailing chart

This page :

|+
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Report No. : C-10-00038
L)

@) nmAmEATRABRERTS e

%"Klm e

e

Architecture and Building Research Institute, Ministry of the Interior

Testing Report
TVOC-emission concentration data
Time(hr) Benzer;e Toluen}e EB z m,p-xyline o-xyler;e TVO(; emissiozn rate
(mg/m’) (mg/m’) (mg/m’) (mg/m’) (mg/m’) (mg/m’) (mg/m~*hr)

1 0.004 0.014 0.004 0.001 0.0005 0.023 0.029
2 0.004 0.017 0.008 0.001 0.0005 0.030 0.038
3 0.004 0.023 0.004 0.001 0.0005 0.032 0.040
4 0.004 0.024 0.004 0.001 0.0005 0.033 0.041
5 0.004 0.031 0.004 0.001 0.0005 0.040 0.050
6 0.004 0.018 0.005 0.001 0.0005 0.028 0.035
9/ 0.004 0.017 0.002 0.001 0.0005 0.024 0.030
8 0.004 0.018 0.005 0.001 0.0005 0.028 0.035
9 0.004 0.017 0.005 0.001 0.0005 0.027 0.034
10 0.004 0.020 0.005 0.001 0.0005 0.030 0.037
11 0.004 0.019 0.008 0.001 0.0005 0.032 0.040
12 0.004 0.018 0.006 0.001 0.0005 0.029 0.037
13 0.004 0.019 0.006 0.001 0.0005 0.029 0.037
14 0.004 0.019 0.005 0.001 0.0005 0.029 0.036
15 0.004 0.019 .006... 0.0005 0.030 0.037
16 0.004 0.019 )07 =001 0.031 0.039
17 0.004 0.017 0.028 0.035
18 0.004 0.018 0.029 0.037
19 0.004 0.017 0.028 0.036
20 0.004 0.021 o . 0.033 0.041
21 0.004 0.020 0.007 0.001 0.0005 0.033 0.041
22 0.004 0.021 0.007 0.001 0.0005 0.033 0.041
23 0.004 0.021 0.005 0.001 0.0005 0.031 0.039
24 0.004 0.019 0.004 0.001 0.0005 0.028 0.035
26 0.002 0.019 0.004 0.0002 0.0002 0.026 0.032
28 0.002 0.023 0.007 0.0002 0.0002 0.032 0.040
30 0.002 0.021 0.007 0.0002 0.0002 0.031 0.039
32 0.002 0.020 0.008 0.0002 0.0002 0.030 0.037
34 0.002 0.018 0.006 0.0002 0.0002 0.026 0.033
36 0.002 0.015 0.007 0.0002 0.0002 0.024 0.031
38 0.002 0.015 0.007 0.0002 0.0002 0.024 0.030
40 0.002 0.015 0.005 0.0002 0.0002 0.022 0.028
42 0.002 0.014 0.005 0.0002 0.0002 0.021 0.027
44 0.002 0.014 0.007 0.0002 0.0002 0.023 0.029
46 0.002 0.015 0.007 0.0002 0.0002 0.024 0.030
48 0.002 0.015 0.007 0.0002 0.0002 0.023 0.029

This page : 35
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Report No. : C-10-00038

7N

Testing Report

HCHO-emission concentration data

HCHO-emission

Time(hr) concentration HCHO- emission rate
mg/m’ mg/m”hr
2 0.004 0.004
-+ 0.004 0.004
6 0.004 0.004
8 0.004 0.004
10 Not analysis Not analysis
12 Not analysis Not analysis
14 Not analysis Not analysis
16 Not analysis Not analysis _
18 Not analysis
20 0.004
22 0.004
24 0.004
28 0.002
32 0.002
36 0.002
40 0.002 0.002
44 0.002 0.002
48 0.002 0.002

This page
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Report No. : C-10-00038-1
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HCHO-emission concentration data

HGHO eoision HCHO- emission rate

Time(hr) con;e;tt::tion mg/m’hr
2 <0.03 <0.037
4 <0.03 <0.037
6 <0.03 <0.037
8 <0.03 <0.037
10 Not analysis Not analysis
12 Not analysis Not analysis
14 Not analysis Not analysis
16 Not analysis Not analysii
18 Not analysis
20 <0.03
22 <0.03
24 <0.03
28 <0.03
32 <0.03
36 <0.03
40 <0.03
L <0.03
48 <0.03
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TVOC sampling and analysis procedure

Environmental chamber

Sampling

|

setting :
L. ?5 C Place the sample into the
RH : 50 % environmental chamber
N:05h
v
After 1 hour, sample at the
rate of 50 cc /min
According qualitative

data, establish the
calibration curve

'

Thermal desorption device

Prepare standard solvent
2~1000 pg/mL

A

1 ~ Sample size:30x30 cm’

2 ~ Samples are sealed with
foil and transported via
low temperature.

l Conduct organic
compound qualitative
Inject standard solvent into the analysis via GC/MS
sampling bag which washed
with nitrogen gas <
A A
Evaporate standard solvent Conduct organic
via infra red heating lamp, compound quantitative
then inject nitrogen gas to analysis via GC/FID  ¢—
fill the sampling bag
v sy
GC/FID analysis after Calculate concentration | |

thermal desorption

Draw calibration curve

1 ~ Samples are taken every
hour for 24 hours from the
beginning of the experiment.
Each sampling time takes 1
hour to complete.

2 ~ After 24 hours, samples are
taken once every 2 hours.
Each sampling time takes 2
hours to complete.

and emission rate

Prepare quality
assurance samples
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